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BSC-8BL-BTFL-CD-DS
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Notes for using this parts list

1. Parts supplied as complete assemblies are circled by a line

2. This book was prepared based on information available in Jul. 2019.

3. Parts are subject to changes in design without prior notice.
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F{KR8{% / Machine body




F{KEH{%/Machine body

| jou
No.| I EE o |Lglye e DESCRIPTION
| = |~ ‘13
PARTS No.| 2 | P [P o|QTY
1 (61785 * | x| x| 1 [E#R TOP COVER
2 160227-02 | % | k| 1 [CDEAYILAZIL DIAL BUSHING, CD
3 130066 * | k| x| 8 | E#Rut BOLT, SOCKET M5X0.8 L=12
4 |B150607 * | x| % | 2 | EHRTLE RUBBER CAP, 32.8
5 |B117936 * | x| x| 1 T4k RUBBER CAP, 9.4
6 |61786 * | ok | x| 1 | EHRO—bSwED SHEET PACKING
7 161015 x|k | x| 1 |KFEHN— COVER, ;T/TAKE-UP LEVER
8 31207 * ok ok | 1 |RFEAN—LETYp— WASHER, PLAIN M4
9 (60204 * |k [ k| 1 |KFEAHN—IE BOLT, SOCKET M4X0.7 L=6
10 161798 - | % | % 1 |[3—KA/8— CORD COVER
11| 8040 ¥ |k [ k| 2 |a—KA—1k SCREW SM9/64X40 |=8
12 |30025 ¥ |k ok |2 |[O—FAN—IE Ty e— WASHER, PLAIN 3.5
13 [60002 * | k| ok |1 &R FACE PLATE
14 160003 * | ok | ok |1 | ER SR PACKING,; F-PLATE
15 (27177 * | x| % | 2 |@EHE BOLT, SOCKET M5X0.8 L=16
16 |B159150 * |k | x| 1 |EiRT L RUBBER CAP, 20.5
17 {60004 * |k | x| 1 |EEGRS OIL WICK, 12X12X130L
18 |B117936 * | k| x| 1 |TLke RUBBER CAP, 9.4
19 27172 * | x| x| 5 |7ig SCREW M6X1 L=8
20 |B104821 * |k [k |1 NI LAN—ET LR RUBBER CAP, 10.5
21 |B142374 * | ok | ok |2 [/NYHLASA—ERT Y o BUSH, DRY ; L=20
22 |B140063 * |k |k |1 [N HLIA—Z Py S— PIN, DOWEL
23 |B153132 k| ok |k 1 [N ILN—R YIS —F 1 —T NYLON TUBE, L=13.5
24 |B140063 ¥ Lk x| 1 IINYILN—=RTY T Ry —  |PIN, DOWEL
25 {20161 [ x| x| 1 BHE OIL WINDOW
26 |B159150 * | x| x| 2 |TLE RUBBER CAP,20.5
27 |B150607 * | K [ k| 1 |TLE RUBBER CAP,32.8
28 |BS20345 - | -1 1 [REYHEEHRCE RUBBER CAP
29 |B159150 * [ = | - | 1 [a—KRIT L RUBBER CAP, 20.5
30 [B142743 * | - - | 1 |T4L8 RUBBER CAP,27.5
31 {17555 * | ok |k | 1 [y E— CYLINDER
32161759 ¥ | k| x| 1 |DULE—HS CYLINDER OIL GUARD
3330122 * | ok | ok |4 [SUSA—@ZIE SCREW M3X0.5 L=6.0
34 {20218 * | x|k | 1 |EHENT LR RUBBER CAP
36 (61748 * | * [ x| 1 IRYRERGD BED PLATE(L)
37 161749 * |k | ok |1 [ RyRERGER) BED PLATE(R)
38 161774 * | % | % | 6 |NyREiRiE SCREW M5X0.8 L=7.2
39 [61704C * |k | ok |1 NN —R ) BELT GUARD SET
40 |61704 ok | ok |1 [RJLMH—RARE BELT GUARD BODY
41 160705 * [k [ x| 1 IRJLMHF—KEHN— BELT GUARD COVER
42 34629 * | ok | ok | 3 [RJLMH—KEH/RA—IF SCREW M4X0.7 L=8.0
43 (28058 * |k | ok [ 2 INJLMH—R&X{KIE BOLT, SOCKET M6X1 L=12
44 110599 * Lok [ x| 2 INJLM—RERIKLE TS v— WASHER, PLAIN M6
45 161778 ¥ | x| * | 3 |RILMH—REMAEL BOLT, SOCKET M6X1 L=50
46 |30046 * | k| ok | 1 [F—XERIE SCREW M4X0.7 L=6
47 131207 * |k | ok | 1 [T—REBIETY— WASHER, PLAIN M4
48 (13008 * Lk ok 1 BERILET Y e— WASHER
49 [13388-A * |k | ok |1 |BEARILE BED CLAMP SCREW M6X1
50 |17529 -k x| 1 |BHEEXZE SYNCHRONIZER SUPPORT
5137102 - x| k| 2 |[BRERIZABETESV NUT M6X1
52 (30625 - x| x| 1 [BESBI—KISLT CABLE CLAMP
53 {30046 | x| x| 1 [a—Ko52 Tk SCREW M4X0.7 L=6
54 [28058 T T T [NV =R EE—EAA T as)  [BOLT, SOCKET M6X1 L=12 (OP)
55 110599 o o Ty r—(E—ERF T 32)  [WASHER, PLAIN M6 (OP)
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L #HEH{%/Upper shaft mechanism

=
No.| EEE |5 hE DESCRIPTION
PARTS No.|QTY
1 |61784 1 | &R UPPER SHAFT
2 61048 1 |95V 9F—2avhlh CRANK MOTION CAM
3 {61003 1 | EERTAZIL BUSHING, UPPER SHAFT
4 | 1309 1 9529 HLIEA) POTION SCREW 6.75X24 =20
5 (18607 1 (9529 HL1EB) SET SCREW 6.75X24 L=14
6 |10524 1 |#HEISHIE D IE(A) SET SCREW 6.75X24 L=6.5
7 |70016 1 |&#EI59E 2 1kB) SET SCREW 6.75X24 L=3.5
8 [20067 1 | EERT LR RUBBER CAP
9 15033 1| EEHRS OIL WICK
10 |60009 1 | LEBRAS— (&) BEARING COLLAR, M :U-SHAFT
11127172 2 | EE#BRAS—(d)1E SET SCREW M6X1 L=8
12 {60010 1 | EEARTY 5 () BEARING
13 |60223 1 | R&EHS— COLLAR, BOBBIN WINDER
14 [35999 2 |R&EZTHS—1t SET SCREW M6X1 L=6
15 {60224 1 | EXNJLRT—1 ($8) UPPER BELT PULLEY COMPLETE
16 [60225 1 | EXRJLRT—1)—1E(A) SET SCREW M6X1 =12
17 |28043 1 | EXNJLNT—1)—1E(B) SET SCREW M6X1 L=10
18 |60008 1 | EEBRAS— () BEARING COLLAR, B :U-SHAFT
19 (60013 1 | EEBRAS—(1%) 1L RETAINING RING, EXTERNAL C20
20 |27172 2 | EE#BRAS—(#)1E SET SCREW M6X1 L=8
21 |60014 1 | EEARTY 5 () BEARING
22 161738 1 |BA3IV5 X)Lk TIMING BELT
23 160225 1 | F—1—1k(A) POTION SCREW M6X1 L=12
24 128043 1 |F—1—1k(B) SET SCREW M6X1 L=10
25 161529 1 |[F—y— PULLEY COMPLETE
26 137031 1 |F—U—#LAal SCREW M6X1 L=16
27 137028 1 | 7—)—#HLBCES WASHER
28 127172 1 | E#EA%)L1E SCREW M6X1 L=8
29 {10563 1 | EEAZIL Ty v— WASHER
30 (11069 2 | EEHAZLTTILE FELT
31 (61035 1| EERAZ LR (A) OIL WICK, 6X6 L=250
32 (10729 1 | EEA% LB OIL WICK
33 (61534 1|3y INDICATING RING
34 (27172 1 |XFYoT1k SET SCREW M6X1.0 L=8




L XYEJ{&/Upper feed mechanism
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L X YRR/ Upper feed mechanism

| o=
mEES o | 8 %2 % DESCRIPTION
= é
PARTS No.| 8 | ? [ 5| QTY
1 [61733C R 1 | EXYEROVRE) UPPER FEED CONNECTING ROD COMP'S
2 61733 * x| k| 1 | EEYEZOVR UPPER FEED CONNECTING ROD
3 (28076 * ok [k | 1 [ EREEOVRERAC BOLT, SOCKET M6X1 L=18
4 (60217 * ok | ok |1 | EEYUEE D) UPPER FEED CONNECTION COMPLETE
5 |BS07333 * | k| k| 1 | EBEYEE/AT PIPE, 4
6 [17047 ¥ |k | x| 1 | EXYERFEIFERRC SHOULDER SCREW, SM9/32X28 =85
7 61734 * Lok [k |1 |BEUEEEYRD PIN SCREW
8 |17095 ¥ k| k| 2 | ERYERERCIEE RETAINING RING, E8
9 (60218 ¥ |k |k | 1 [ EXYBEREZ—)L (T TUBE, 5X3X170L
60219 * Lok |k |1 | EEUEE RS OIL WICK, 2X2X190L
30750 * ok |k |1 | EZEYEE/NUR FASTENING BAND
61732 * | ok | x| 1 [EYUsFEAE UPPER FEED CONNECTING LEVER
31021 * | x| % 1 |EYE=5E#HRC BOLT, SOCKET M6X1 L=16
15017 x|k |k | 1 [EYERSAT FEED CRANK PIPE
3036 Rk 1 IRYBREL RSk NUT 11/32X28
15018 xR RYERE LR Ty e — WASHER
FER B {%/Quick reverse mechanism
I
gﬁﬁ:ﬁ%% . E U—I'_ ;&% up@ DESCRIPTION
PARTS No.| 8| P |, SlaTy
1 60203 * | * [ % | 1 [/\vbL/\—ag REVERSE STITCHING LEVER SHAFT
2 {17095 B O R R VAYY DU RETAINING RING, E8
3 [B025100 kL ok x| 1 NI N—BlE Ty e— WASHER, PLAIN S 10
4 |B147504 | x| x| 1 [HTs SPACER
5 60204 ¥ 1 ok | % 3 |HTHIE BOLT, SOCKET M4X0.7 L=6
6 |BS07375 kx| x| 1 N ILN—R Ty SPRING
7 |BS07374 3 BT T I B V2 Y7 Ty e REVERSE STITCHING LEVER
8 |BS07384 * | -1 = 1 AT XAL/N\—A4 REVERSE STITCHING LEVER PLATE
9 [B100511 * | = = | 1 [N\l s—#LAL SCREW, SM3/16X32 =65
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Needle bar and thread take—up mechanism
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- XFEER

Needle bar and thread take—up mechanism

==
No. | mEES [n2 L DESCRIPTION
PARTS No. | QT
1 |61787C 1 |#tELEGE) NEEDLE BAR BRACKET ASSY
2 161026 1 |#ELXE NEEDLE BAR BRACKET
3 161787 1 |[#ELEE NEEDLE BAR BRACKET SHAFT
4 160028-03 1 [HRST L RUBBER SHEET
5 {60030 2 |HELXEHREY PIN
6 60044 1 |$EREERERAL—IL GUIDE RAIL, NEEDLE BAR CLAMP
7 (37112 2 (HEBEEERL—LE SCREW M3X0.5 L=6
8 |61036-A 1 |#tEE NEEDLE BAR
10 |B140553 1 [$t1E SET SCREW, SM1/8X40 =45
11 160041 1 |$HEEE NEEDLE BAR CLAMP
12 37134 1 |[#HEfE&ERl SCREW M4X0.7 L=10
13 |61006 1T (EREEAE SLIDE BLOCK, NEEDLE BAR CLAMP
14 (60034 1 |#ELTEE=Z— )L/« OIL TUBE, 5X3X115L
15 |60032 1 |EHEXEHR OIL WICK, 2X2X700L
16 {60576 1 |[#HEBELERAR Y SPONGE
17 130046 1 ([#EBELXERRUTIE SCREW M4X0.7 L=6
19 (61042 1| XFEEY THREAD TAKE-UP LEVER HINGED STUD
20 | 4012 2 | KEE IERC SCREW M6X1 =8
21 161034 1| RKEE Y HS OIL WICK
22 (16404 1 | X THREAD TAKE-UP LEVER
23 |61005 1 (#tEISY NEEDLE BAR CLANK ROD
24 115026 1| K= NEEDLE BAR ROCK FRAME
25 (10728 1 | XFEEEEES OIL WICK
26 |10523 1 (BB ISUIEY STUD
27 [10726 1 | EEISUIE S HS OIL WICK
28 |15038 1 SIS o8 T Lke RUBBER CAP
29 |31110-A 1 |EHE=ELE BOLT, SOCKET M3X0.5 L=10
30 |NO118 1 |#iDPx17 #18 NEEDLE, DPx17 (#18)
34 160043 1 |[$HELEEA%)LED BUSHING,
35 {60081 1 | BELEEAZIL(R) BUSHING, B
36 (B116920 2 |$MEBELXEEHTY v— WASHER
37 160039 2 |#tELXEEAT— COLLAR
38 127177 2 |#ELEEAS—HRL BOLT, SOCKET M5X0.8 L=16
39 (90625 2 |#ELEEMAS—FHR LTy v— |WASHER SPRING
40 61024 1 |EtaE NEEDLE CLAMP
41 160634 1 |gHEEEYIED NEEDLE CLAMP BRAKE PIN
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1 Z BH{%/Presser foot mechanism

=]
N | saEe lwe e DESCRIPTION
PARTS No.[QTY
1 |60161 1 Bz EFEmA42)L(A) BUSH, A ; P-FOOT LIFTER SHAFT
2 |B148197 1 |2 LEIFE#A%)L(B) BUSH, R ; SPREADER SHAFT
3 |61831 1 |#HX EIFEA%)L(C) P-FOOT LIFTER SHAFT BUSH, C
4 |B146539 1 |HA EITFEA%)L(D) FEED SHAFT BUSH, L
6 (60116 1 |[#ZEASILIE SCREW M5X0.8 L=8
7 160069 1 (HARET AL PRESSER ADJUSTING DIAL
8 [60070 1 (A EREHR (J) PRESSER ADJUSTING PLATE ASSY
9 60077 1 ARG HRITILL FELT, PRESSER ADJUSTING PLATE
10 {60076 1 [(HAREY~IEY PIN
11 |11426 1 |[HZRAEYTIED IR RETAINING RING, E7
12 (60156 1 |2 EIFESS () P-FOOT LIFTER CONNECTION ASSY
13 [60157 1 |#Z EIFEE S OIL WICK, 2X2X400L
14 (60158 1 |z EEFEGEDEY PIN
15 {28043 1 |z EIFEE 1 SCREW M6X1 L=10
17 |60074 1 |WABRTY S SHAFT, PRESSER BAR SPRING
18 160073 1 |HABETUUTZ(T) SPRING SUPPORT, D
19 {60075 1 (HRABEXTYLY PRESSER SPRING
20 (60071 1 |BZEXTY T hS5— COLLAR
21 (60072 1 |W2EBEXTYLE5 % (L) SPRING SUPPORT, U
22 119060 2 | MAZBRTYLTE@MRATYUHE D PIN, SPRING 3X8
23 131094 1 (BABXTY T8O RETAINING RING, E5
24 161788 [E:: PRESSER BAR, LIFTER SHAFT
25 |B146581 2 |z EFEhs— COLLAR
26 |B014760 2 |z EFE#AS—1ERl SET SCREW SM15/64X28 L=6
27 (60380 1 |BREFE (L) KNEE LIFTER ARM, U
28 [28031 1 |EY EFB(E)#E4al BOLT, SOCKET M6X1 L=14
29 160163 1 |HAETFBR(E)RTYS SPRING
30 (60378 1 BRI ESEEGE) KNEE LIFTER CONNECTING BAR ASSY
31 |60378-01 1 |[BRETERSE KNEE LIFTER CONNECTING BAR
32 130203 2 |UrHR—IL LINK BALL
33 (11412 2 U2 oR—ILFyk NUT
34 |28578 2 |EYEFEEET Y v— WASHER, SPRING
35 (61762 1 |z EITHLB) PRESSER BAR LIFTER CAM, B
36 |34323 1 |2 EITHLR)ERE BOLT, SOCKET M5X0.8 L=18
37 161761 1 |2 EITAHLA) PRESSER BAR LIFTER CAM, A
38 |61050 1 R LEIFALAERE SHOULDER SCREW, SM15/64
39 /61051 1 |2 EITFTALA)TYS v—(1) WASHER, PLAIN L6
40 | 8047 1 A ETFALALER TS v— WASHER, WAVE 8
42 160166 1 |z ETHE PRESSER LIFTER BAR
43 111430 1 A EITERY LEVER GRIP
50 |30804 1 |EFEFBE(F)FvE NUT, 3 M6
51 {60159 1 |HZEFEE NEEDLE ROLLER, 5X29.8
52 130804 2 |BAFEFHAAVILF Uk NUT, 3 M6
53 |61020 1 |#zfEE PRESSER HOLDING BRACKET
54 (27174 1 |HAEEk BOLT, SOCKET M5X0.8 L=12
55 |61027 1 [HAREHREZE REST PIN
56 {60116 1 (WA RESHRTAEL SET SCREW M5X0.8 =8
57 |61022 1 |9V EZE LIFTING PRESSER BAR
58 161023 1 |#RAEAZ)L BUSHING
59 [10796-S 1 |9z LIFTING PRESSER FOOT
60 |19470 1 [FaoH—H—FK FINGER GUARD
61 |18484 1 |9 EZIE SCREW SM9/64X40 L=11
62 |10677 1 |9z Ty v— WASHER
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1EYRE{%/Feed mechanism

| =

No. | G TES T |7 Qs Lk CEGGRIETIoH
= | ==L
PARTS No.| 8 | F [T B|QTY

1 140921 * | % | * 1 | EYREZT A VIL(E) FEED ADJUSTING DIAL, U
2 |BS38284 * | ok | x| 1 [FEYFEsHRL ADJUSTING SCREW
3 (10812 * | x| x| 1 |Z4¥)LtRL SCREW, SM3/16X28 L=19
4 |B142746 * | ok | % 1 | FAVIL Ty v— SUPPORT PLATE
5 118420 * | x| % 1 |oyvy O RING, 10
6 |B145502 * | % | % 1 [FA4YVILEY POSITIONING PIN
7 |B100328 * | k| ok | 1 | FAAYILEDRTYLH SPRING, COMPRESSION
8 61821 - = x 1 [FEYREEHE A IL(F) FEED ADJUSTING DIAL, D
9 [BS38284 - = x| 1 |ZEYRAFHE ADJUSTING SCREW
10 |10812 - =1 x| 1 [F1¥v1t SCREW, SM3/16X28 L=19
11 |B142746 - -] % 1 |FAVIL Ty v— SUPPORT PLATE
12 {18420 -l -1 %] 1 |oyvsy O RING, 10
13 |B145502 - = *| 1 |F14¥ILEY POSITIONING PIN
14 |B100328 - -] % 1 |FAYVILEDR Ty SPRING, COMPRESSION
15 {60192 = - x| 1 REYRES A —EE) CYLINDER ASSY
16 [60192-01 | = x| 1 [FEYFAGHYLHE— CYLINDER
17 |60192-02 - - x| 1 |m=E JOINT
18 {60192-03 - -] *| 1 |HqLoH— SILENCER
19 (60198 -l -] *| 1 |PCHIT7—F27T TUBE, 4X2.5X690L
20 (31021 - = x| 2 |BYRASFIULE—IF BOLT, SOCKET M6X1 L=16
2128578 | - x| 2 |FEYRESIUA—TYe— WASHER, SPRING 2-6
22 {28058 - -] % 1 EYERES oA —skighl BOLT, SOCKET M6X1 L=12
23 30804 - - x| 1 |RYRES YA —F R NUT, 3 M6
24 160191 * | x| * 1 [FEYRE ) o2 —iR SETTING PLATE, PC-CYLINDER
25 118065 * ok | x| 4 IEUSEES YL A HRIE BOLT, SOCKET M5X0.8 L=14
26 (90625 ok ok |4 BEYRREIS YL AHRIETD v v—  |WASHER, SPRING 2-5
27 161736 * | k| x| 1 [EYURESHELE FEED ADJUSTING LEVER
28 |60038 * Lok | ok | 1 [REYSREIFEAEEORL SCREW M5X0.8 L=20
29 (60195 * ok [ ok | 1 |EYREEFEAEEY NEEDLE ROLLER, 6X25
30 (18028 * Lok ok | 1 [REYSRESFEAES I SET SCREW, SOCKET (CP) M5X0.8 L=5
31161735 | x| ok | 1 |EYSEETER FEED ADJUSTING CONNECTION
32160115 * | ok [ x| 1 |SEYFEEESEE LINK PIN, 8
3318028 * Lok | ok |1 [REYSRETERE I SET SCREW, SOCKET (CP) M5X0.8 L=5
34 161731 k| ok | 1 [NNYIREIBEAE CONNECTING BLOCK :
36 /60115 * | ok | ok |1 [FEUSREEEEY LINK PIN, 8
37 118028 * | x| k| 1 | RYSREIELEE I SET SCREW, SOCKET (CP) M5X0.8 L=5
39 [60188 * Lok | ok | 1 EUSEETE FEED ADJUSTMENT ARM
40 |60189 * | x| x| 1 |FEYUSREEES PIN
41127172 * | % | % 1 XEYEREEIE > 1k SET SCREW, SOCKET (FT) M6X1 L=8
42 160190 * | k| x| 1 [FEYSREERATYLSY SPRING
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#HZz E(TBI{% /Presser foot lifter mechanism
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A EIFBA{%R/Presser foot lifter mechanism

No. | S mES

PARTS No.

il

CD-DS
—
<

ES

DESCRIPTION

60120
60081
60126
60127
60128
1917
1392
60107
60116
10 {60098
11 (60103
12 160109
13 /30066
14 190625
15 {28563
16 190625
17 {60114
18 {60115
19 {27170
60099
21127172
22 160101
23 160100
60113
25160102
26 (60083
27 |34323
60084
29 {27170
30 (60106
31 {18028
60129
60129-01
60129-02
35 128076
60122
37 |60117
38 31092
39 (31208
17059
41 (60077
60130
43 160152
60125
60502
46 {18349

OO0 ~Nd®D U P WN —

**I*-X-*****************************************SBL

|********************************************—BTFL

|

| I-)(-*******************************************_BTFL_
O |
M.._.._;_._.\_.._.NN_...‘_._x_;...NNN_x._A_;_l_;._;_..N_..N_L_n..A_‘_L_A_A__‘._A_;_L_;_..__;_s_..__;

EFTERFEHAZILGE
L TEREEARIL(E)
CDE AL
CDE AN LA L
CDEA¥ILE>
CDREANILEDR T s
CDFA¥XILiERl
LTEUBRERFEY
LTEUBREZFEIE
LT EHEHE )

L FEHREHE

L TFERFTEHS—

L TEHRFTEHS—1EHLL
LTFERGFTEHAST—1LT v v—
LETERAFHFER Y/ I—
AT Iy v—
REE B )
HRETEU OB
HREE OB I
hiEZ FFTAHLA

FZ FRALIE

Rz FTFOuR

FZ E TFOYRRT7TYLS
FAEEYoA)
ETFOvkEY
BE#rsE
BE-5ERHRL
HE-5FEE

L TEHREGTE L

L TEREGEHHS—

L TFTEREGFEAS— 1
CDE#E-DEGER)
CDE#EDHE
CDE#E-HEE Y
CDERIEHEHOAL
#HZ LT EHsEy

Ay —RZHk

Ay R—Hr 21t
ZIFRIET S v —
RATYTZI+Hl
EFEUBIE T LR
CDSPHMFEHl
CDSPHEE R CF vk
CDXRT1J> B
CDRTYL4¢C
CDV o F—ikoRte

UD-ADJUSTING SHAFT BUSH, F
BUSHING, F

DIAL, CD

DIAL CAM, CD

DIAL PIN, CD

SPRING, A

SCREW SM11/64X40 L=6.5
SUPPORT PIN

SET SCREW M5X0.8 =8
ADJUSTING BRACKET ASSY, UD
ADJUSTING BRACKET, UD
ADJUSTING BRACKET COLLAR, UD
BOLT, SOCKET M5X0.8 L=12
WASHER, SPRING

BOLT, SOCKET M5X0.8 L=8
WASHER, SPRING

LINK ASSY, B

LINK PIN, B

SET SCREW M5X0.8 L=6

INNER PRESSER CAM, UD

SET SCREW M6X1 L=8

INNER PRESSER ROD, UD
NEEDLE BEARING

LINK, A

ROD PIN, US

CONNECTING LEVER

BOLT, SOCKET M5X0.8 L=18
PIN

SET SCREW M5X0.8 L=6
COLLAR, UD ADJUST-SHAFT
SET SCREW M5X0.8 L=5
CONNECTING LEVER ASSY, CD
CONNECTING LEVER, CD

PIN, CD

BOLT, SOCKET M6X1 L=18
ADJUSTING SHAFT, UD
SUPPORT PLATE, STOPPER
BOLT, SOCKET M4X0.7 L=12
WASHER, SPRING

SUPPORT SCREW

FELT, PRESSER ADJUSTING PLATE
SPRING HOOK

NUT, M8

SPRING, B

SPRING, C

BOLT, SOCKET M3X6
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£ YEH{&/Upper feed mechanism




L+ 1EYBE{%/Upper feed mechanism

=

No. | RBE (s e DESCRIPTION

PARTS No.|QTY
1 60081 1 |[BEA%IL (F) BUSHING, F
2 160082 1 [FEBEARIL () BUSHING, B
3 |60106 2 |HEEHhS— COLLAR, UD ADJUST-SHAFT
4 18028 2 |(EE#AHhS—1t SET SCREW, SOCKET (CP) M5X0.8 L=5
5 (60078 1 |[HBE@RAR D SPONGE
6 [60080C 1 |fEEGE) SHAFT COMPLETE
7 160080 1 |4 = SHAFT
8 (31092 1 (&4l BOLT, SOCKET M4X0.7 L=12
9 [B104450 1 |#EET L RUBBER CAP, 8
10 |60057 1 |HEEEY CONNECTING PIN
11 160528 1 |HEEHS OIL WICK, 4X4X235L
12 160068 1 [(Fa—THAKA) TUBE GUIDE
13 160064 1 [Fa—THAFIE BOLT, SOCKET M3X0.5 L=5
14 160066 1 | LEATHER
15 |18349 1 [RIiE BOLT, SOCKET M3X0.5 L=6
16 {60483 1 [ERZ Ty v— WASHER, SQUARE 10X12X1
17 {60065 1 |=-oXEH CONNECTION
18 |60059 1 |[E1bT STOPPER CLAW
19 {60060 1 A ERER PRESSER CONNECTION PLATE
20 (60056 1 |[FRZEER PRESSER BAR CONNECTION
21 160059 1 |EVIEIR STOPPER CLAW
22 160064 1 |Ex 1Ttk BOLT, SOCKET M3X0.5 L=5
23 (60056 1 (A EES PRESSER BAR CONNECTION
24 160059 2 |[E21bm STOPPER CLAW
25 |60064 1 |E>1b ik BOLT, SOCKET M3X0.5 L=5
26 {60057 3 [HAEEREY CONNECTING PIN
27 |60058 3 |HABEREVHE OIL WICK, 2X2X80L
28 (60094 1 (MEEEHE = — L/ OIL TUBE, 5X3X75L
29 |[BS51277 2 |#EETTILE FELT
30 |BS51803 1 |#EETILE FELT
31160079 1 |HEEhT L4 (B RUBBER CAP
32 {60086 1 |HEEsE RS OIL WICK, 2X2X80L
33 |60096 1 (RN A E&#HS OIL WICK, 2X2X20L
34 160063 1 |[IEhiE A EE SHAFT, SLIDE BLOCK
36 |60062 1 |IEhIEAE SLIDE BLOCK
37 |8145-03 2 |[IRhibB E#EHEG RETAINING RING, EXTERNAL 4
38 {60061 1 |#R4LIEHR STEADY PLATE
39 /37136 2 R IEHRLE SCREW M5X0.8 L=10
40 {61021 1 [hEzE VIBRATING PRESSER BAR
41 {19411C 1 (A E) VIBRATING PRESSER FOOT COMPLETE
42 |119411-S 1 Rz VIBRATING PRESSER FOOT
43 (17104 1 (hiEziE SCREW SM11/64X40 L=6

__‘]6_




$EEFRE{% /Thread tension

_17_



RFAFBE{R / Thread tension

NO. | mEEE |ye m DESCRIPTION
PARTS NO. | QTY

1 [60132 1 ’%—;F]%#% TENSION ADJUSTING STUD, 15T

2 (20224 2 —FFm TENSION DISC

3 |20226-01 1 ﬁ%%zﬂ/j TENSION SPRING

4 20225 1 —RFFvr NUT

5 160133 1 %’—-r_ﬂ%%ﬁw THREAD HOOK, 1ST

6 |60136 1 |[FFR(E2 ) TENSION PLATE WITH PIN

7 (60391 2 |RAFE TENSION ADJUSTING STUD

8 |60135-02 1 [FAFRARER THREAD GUIDE

9 |B145446 4 |[AFm DISC, ; TENSION

10 |B159805 2 |Z—m DISC PRESSER, : TENSION

11 |BS07490 2 |BEEXTYH TENSION SPRING

12 |B149566 2 |RBAFEA1YIL TENSION NUT

13 |60138 1 | RXEERLET THREAD RETAINER

14 [37288 2 | REEALE T SCREW, TRUSS M4X0.7 L=5

15 |10694 1 | ZEm TENSION SPRING GUIDE ASSY

16 |B118319 1 |[ZEMitHC SCREW, SM3/32X56 L=6

17 |19512 1 | RAFiE TENSION ADJUSTING STUD, S

18 [10689 1 |RBIRTYLS THREAD CONTROLLER SPRING

19 119534 1 |[B—LybFvpk TENSION NUT

20 (60141 1 | REDR TENSION RELEASE PLATE

21 |B112712 2 |REBEOHREERAL SHOULDER SCREW, SM9/64X40

22 160148 2 |REBOHEREY SHOULDER PIN, TENSION RELEASE

23 160143 1 |REOHEHLE AL PUSHER PIN, M4X0.7, TENSION RELEASE

24 [20226-02 1 | REBEOELX TS SPRING

25 (60142 T [REOHELEL KSR NUT, CAP M4

26 | 4137 1 | REOBLE AHF VR NUT, 1 M4

27 (10690 1 | RTYL G % STOPPER

28 |B062670 1 |REIERTYU T ZHiERLE SCREW, PAN SM9/64X40 L=5

29 (60137 1 [REAFEHST— COLLAR, TENSION STUD

30 [37229 1 | RF\FEHST—IE SET SCREW, SOCKET (CP) M4X0.7 L=5

31 (34629 2 |[FAFHRit SCREW, TRUSS M4X0.7 L=8

32 (37229 1 [REAFEL SCREW M4X0.7 L=5

33 |60136C 1 |BAFR(K$) TENSION PLATE COMPLETE

34 |61792C 1 |ESRENTGE) THREAD FOOK ASSY.D

35 161792 1 |ERENT THREAD FOOK

36 (61793 1 |8ABZ ((HER) THREAD CRAMP (ACCESSORY)

37 161794 1 | ARAERBELIEHR (TES) SPRING COMPLESSION (ACCESSORY)

38 (61795 1 [l ((TES) SHOULDER SCREW, SM1/8 (ACCESSORY)

39 (34629 1 |ERENFLIE SCREW, TRUSS M4X0.7 L=8

41 128206 2 [A—LyhRbysis— STOPPER, TENSION NUT

42 161793C T |#ARWZ ) R THREAD CRAMP ASSY.D (ACCESSORY)
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% #:B8{%/Bobbin winder mechanism

HFEOHEH{%/Tension release mechanism




=& BH1% /Bobbin winder mechanism

=
No.| O BEE |2 e DESCRIPTION
PARTS No. | QTY
1 |61790C 1 | RE=FFE) BOBBIN WINDER TENSION COMPLETE
2 |37229 1 |REFHEL SET SCREW
3 |61791C 1 [REEED BOBBIN WINDER COMPLETE
4 |61791-01 1 | RESTLE RUBBER
5 |61791-02 1 |R&EE BOBBIN WINDER WHEEL
6 |61791-03 1 | RE=EHT B-WINDER SHAFT BRACKET
7 61791-04 1 |[RESEHS BOBBIN WINDER WHEEL LOCKING LEVER
8 [61791-05 1 |R&EERiEH BOBBIN WINDER SPRING PLATE
9 [61791-06 1 |REERTYLY SPRING
10 |61791-07 1 |REERIERZT SPRING HOLDER
11 [61791-08 1 [RESET R BOBBIN WINDER BRACKET
12 [61791-09 1 |FREVZ(+E BOBBIN BRACKET
13 161791-10 1 |RPYAR THREAD TRIMMER KNIFE
14 [61791-11 1 |R&EEL/N— BOBBIN WINDER LEVER
15 [61791-12 1 [RE=HREFHRC SCREW M4X0.7 L=12.0
16 [61791-13 1 |[RESHREETF Vb NUT M4
17 161791-14 1 |RUYARIERE SCREW
18 |61791-15 2 |REZRERZFIE SET SCREW M5X0.8 L=6
19 |61791-16 1 | RESEMZ(TEE BRACKET HOLDER SHAFT
20 |61791-17 1 |1k AR RETAINING RING
21 |35979 2 |REZFEUTHRLE SET SCREW M4X0.7 L=10
22 161791-18 1 |5R&EEH BOBBIN WINDER SHAFT
23 (61791-19 1 | R&EZEIE SET SCREW M3X0.5 L=20
24 [61791-20 2 |FREVZI+&1E SET SCREW
25 |61791-21 1 |RE>TYS BOBBIN HOOK

212 HRE{%/Tension release mechanism

=]
No.| BEES e e DESCRIPTION
PARTS No.|QTY
1 [60150 1 |REFLEDEG) THREAD FLOAT LEVER ASSY
2 16015001 1 |RFELESZE THREAD FLOAT LEVER
3 60195 1 |RFLESZEEY NEEDLE ROLLER, 6X25
4 131021 1 |RZLEDAERE4AL BOLT, SOCKET M6X1 L=16
5 60149 1 | RFLLA—E{TE LEVER SETTING PLATE
6 (38042 2 |[REFLUNA—BE{TEIE SCREW M4X0.7 L=12
7 160147 1 [#REFLLA— THREAD FLOAT LEVER
8 161032 1 |RiZFLE THREAD FLOAT PLATE
9 {60153 1 | REZFELLAA—ERC SHOULDER SCREW, SM11/64X40
10 161033 1 [RELRBRTYT SPRING




Si<id, TEIRS{% /Rotary hook shaft mechanism
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A< T ERRE R
Rotary hook shaft mechanism

[
No. | o EE (5 e DESCRIPTION
PARTS No.|QTY
1 [18034 1 |[/RE> BOBBIN
2 |61779C 1 | DECREVS—X ) 4 ROTARY HOOK COMPLETE
3 161779 1 |A<ER) ROTARY HOOK ASSY
4-118033-08 2 A7kl HOOK SET SCREW
4-2 1100624 1 |hA<ifl HOOK SET SCREW SM11/64X40 L=5
5 117522 1 |[FRE>H—X BOBBIN CASE COMPLETE
5-1(18045-10 1 |ZEERfhIE/ AR THREAD RELEASING PROTECTIVE SPRING
6 |61740 1 | EFEYFr—L & FEED DRIVING CAM HOLDER
7 161742 1 |oyvsg OIL SEAL
8 (61780 2 |FEITE> ¢ 3X20L POSITION PIN ¢ 3x20L
9 (61739 1 | ETFEYFr—(NEE) FEED DRIVING CAM
10 |61741 1 | ETFEYFv—F 2R FEED DRIVING CAM HOLDER PLATE
11 161833 2 | ETFEYFYy—F 2R SCREW M5X0.8 L=16
12 |61706 1 |A~EGE) HOOK DRIVING SHAFT COMPLETE
13 |0148-C 1 |AYETTIL OIL FELT ¢ 3x30L
14 161708 1 |ATEEIAZIL H/SHAFT BUSHING(FRONT)
15 14012 1 | ATERETASILLE SCREW M6X1 L=8
16 {61701 1 | AREAAIL—IL OIL SEAL
17 161709 1 |AhYEERAZIL H/SHAFT BUSHING(REAR)
18 14012 1 (ATEREAZILIE SCREW M6X1 L=8
19 (17031 1 |AYEHS— HOOK DRIVING SHAFT COLLAR
20 61834 2 |AXERHS—IE SCREW SM11/64X40 L=2.5
21 (61714 1 | ATE/NEr— HOOK DRIVING SHAFT GEAR(S)
22 37068 3 |AVENEv—IE SCREW M5X0.8 L=4
23 61707 1 | Tk LOWER DRIVING SHAFT
24 (61711 1 | FEHEIR T BEARING
25 |61715 1 | FEhREv— LOWER DRIVING SHAFT GEAR(L)
26 |35999 2 | FEiRFr—Ib SCREW M6X1 L=6
27 {61712 1 | FTEHERTYLY BEARING
28 61713 1 | FEERTY T HhS5— LOWER DRIVING SHAFT COLLAR
29 135999 2 | FEHEANTYL T HS5—1k SCREW M6X1 L=6
30 |61835 3 | TEEATYUTIE SCREW M4X0.7 L=8
31 [61737C 1 | TFRILNT——ER) BELT PULLEY COMPLETE
32 |28043 1 | RN T——1k SCREW M6X1 L=10
33 |60225 1 | TR T—1—1E(bT Y %) SCREW M6X1 L=12
34 61768 1 | AAIRT OIL PUMP
35 {60484 2 |\AAILRTIRAT PIPE,4
36 61769 1 |FAIRTERL SUPPORT PIN SCREW
37 |61770 1 AR TE RCEERE SET SCREW M4X0.7 L=22
38 [38838 1 |EERCFVk NUT M4
39 |B144875 1 |#imao PLUNGER
40 |BS38268 1 |#maoxTyLs SPRING,COMPRESSION
41 |BS38442 1 |[#daaoieslt SCREW SM1/4X40 L=5
42 161841 1 | A AR T vy OIL PUMP CAP
43 (0148-D 1 |AXERIAZILTT)LE OIL FELT ¢ 3x5L
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1% Y B84% /Feed mechanism
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1EXYB§{%/Feed mechanism

o
No. | MEEE | e DESCRIPTION
PARTS No. |QTY
1 (61747 IR NEEDLE PLATE
2 {6031-02 2 |$HiRiE SCREW 11/64X40 L=9
3 161743 1 |#HREE N/P. SUPPORTING PLATE
4 (17815 4 (HHEEE SCREW 9/64X40 L=6.5
5 |61745 1 | EYETEY PIN
6 |61746 1 XY FEED DOG
7 (17076 2 EUEEILE SCREW 1/8X44 L=4
8 61750 1Y FEED ROCK SHAFT BASE
9 61755 1 |EYkE FEED ARM BASE
10 |61756 2 |EYBEEERC SCREW
11 {61757 2 |[EYRERTILY SPRING
12 161758 1 | EYBE T v— WASHER
13 161773 1 |[FEYBETYv—IE SCREW M4X0.7 L=7.7
14 161753 1 EYB T/ AR SPRING
15 {8044 2 | EYBI TR/ SR SCREW 1/8X44 | =6
16 (61754 1 [EYBRTIR/ARZE R SCREW STUD
17 [61751 1 | EYBE B4l HINGE SCREW
18 138838 1 [ EYBE B vb NUT M4X0.7
19 |61716 1|k FEED DRIVING ROCK SHAFT
20 {17064 1 [EYEERC SCREW 9/64X40 =7
21 {17330 T [ EYE Ty v— WASHER
22 117333 1 [ EYEAT— FEED DRIVING ROCK SHAFT COLLAR
23161832 2 |[EYEHT—IE SCREW 11/64X32 =4
24 161796 1 [EvEss FEED FORK
25 161797 2 [EYEEELE SCREW 15/64X28 L=6
26 (17643 1 [ EYEFEEY FEED FORK PIN
27 161752 1 (EYBEY FEED HINGE PIN
28 161717 1 [EYHL FEED CAM
29 135999 2 | EYHLIE SCREW M6X1 L=6
30 |61718C 1 | ZEYOyRGED) FEED ROD SET
31161718 1 [ZEYOyR FEED ROD
32 161719 1 | EYOyRX7Yyo g BEARING
33127170 1 [ZEYYroE> BiE SCREW M5X0.8 L=6
34 161728 1 |EYYoE> B FEED ROD PIN B
35161730 4 EYYy FEED LINK
36 [61726 1 | EYERE B CONNECTING LEVER
37 (31021 1 =Y EEEREC SCREW M6X1 L=16
38 161729 1 [ZEYYyroE> ¢ FEED LINK PIN, C
39 {27170 1 [ZEYYHE Cib SCREW M5X0.8 L=6
40 |61727 1 [ZEYYooE A FEED LINK PIN, A
41 {27170 2 |EYYHED ALE SCREW M5X0.8 L=6
42 161720 1 |\ oS FEED REVERSING BRACKET
43 161723 1 |\ oAsL 8 FEED REVERSING SHAFT
44 127177 U |FREIETTILNEZIE A SCREW M5X0.8 L=16
45 (61725 T |\ OB AZIL FEED REVERSING BUSHING
46 {35999 1 |1\ REEEHARILIE SCREW M6X1 L=6
47 161724 1 (N UREEEE) FEED REVERSING SHAFT(B)
48 (35999 1 (N OREEEEE) I SCREW M6X1 L=6
49 161721 1 [Ny IREETILE FELT
50 |61722 1 |\ REETILNEZ FELT SUPPORT
51 |BS01328 1 |FRAEETTIILNEZ AS— COLLAR
52 |16287 1 |RASFETIoILMEZ Ty v — WASHER, PLAIN M5
53 (37068 1 |GAEET/LMRZIE C SCREW M5X0.8 L=4
54 (37136 1 |REETz/LMEZIEB SCREW M5X0.8 L=10
55 |30022-A 1 |EREnE#RmIZT CABLE CLAMP
56 {18515 1 Ry OHREERTYT SPRING
57 {61782 1 |\ ESPEIFARL SCREW M5X0.8 L=14
58 |4135 1 |\ AET B SPEIF vk NUT M5X0.8
59 {61783 1 |\ IRETESPENTHRL SCREW M5X0.8 L=18
60 [4135 1 [\ TR & SPENTFvk NUT M5X0.8
61 {61839 4 BEYYUTER OIL WICK, 2X2X15L
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RN—X . BETE{% /Machine base, knee lifter mechanism
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R—2X B _EITE8{%/Machine base, knee lifter mechanism

NO. | maEe |uE S DESCRIPTION
PARTS NO.| QTY

1 |61763C 1 | EFBGE KNEE LIFTER ARM ASSY

2 61763 1 |BLEFE KNEE LIFTER ARM

3 (61764 1 |[BEFEEOo—>— KNEE LIFTER ROLLER

4 (61823 1 |BEFBEY ROLLER PIN

5 |61765 1 |k (s SHAFT,KNEE LIFTER ARM

6 [11426 1 | L (e AfR RETAINING RING, E7

7 |37055 1 |BRE (T RheEh e SCREW M5X0.8 L=8

8 |B104821 1 |BREITFEET Lte RUBBER CAP, 10.5

9 (13436 LS BED HINGE

10 |13440 8 |MEFibHl SCREW M6X1 L=12

11 /61730 1 |R—X BASE

12 |61771 1 |BERVY LR OIL RESERVOIR PLATE

13 60357 1 (14T ¢6 PIPE ¢ 6

14 60484 1 |2\ F ¢4 PIPE ¢4

15 |60484- 1 (147 ¢4 PIPE ¢4

16 [BS07320 1 |BEAVIE OIL RESERVOIR WINDOW

17 |37254 4 [BFEEVI ERIE SCREW M4X0.7 L=8

18 |18354 1 |BEAV/39F OIL RESERVOIR GASKET

19 (30022 1 (9727 CLAMP

20 [37254 1 U571kl SCREW M4X0.7 L=9.5

21 |61776 1 |[R—XTIT)Lk BASE FELT

22 118091 1 il SCREW 11/64X40

23 {18092 1 Ak Syxs OIL PACKING

24 |B140518 1 imiRERRl SCREW SM5/16X28 L=10

25 |B081007 1 [HEERoyL S O RING, P7

26 (61772 1 |[AAMILLRLE OIL GAUGE

27 |13006 1|8 BED CLAMP

28 (19403 1 |#EARU SCREW 1/4X28 L=54

29 |60379C 1 |BRLE(FEh(ER) KNEE LIFTER SHAFT ASSY

30 60379 1 | KNEE LIFTER SHAFT

31 |BS16290 1 |BELFEE NEEDLE ROLLER, 4X19.8

32 (28208 1 |B b e RETAINING RING, E10

33 |61775 1 |oy>yg O RING

34 |61766 1 |BREFSILT KNEE LIFTER LIFTING ARM

35 (31021 1 |BRLEIFFIL<#FERL SCREW M6X1 L=16

36 |61767 1 |[BEFFa KNEE LIFTER ARM

37 28043 1 |BLEFFaie SCREW M6X1 L=10

38 11949 1 RETFFILTHRE L SCREW M5X0.8 L=18

39 4135 1 |[BREFX LRGSR NUT M5X0.8

40 (61778 1 |BEF#xTy s SPRING

41 |B146581 1 |BEFE#AS— COLLAR

42 111486 2 |BREFEAHS—IE SCREW SM15/64X28 L=8

43 161825 1 |BRETED) KNEE LIFTER ASSY

44 |60478-AC1 | 1 |BREIF#FER) BRACKET, KNEE LIFTER ASSY

45 160478-A 1 |BREF#F BRACKET, KNEE LIFTER

46 40976 1 |[BRETFEEE TR SPRING

47 |6035 1 |BREFEERE St SCREW 3/32X56 L=2.7

48 (B017081 1 |BRETFH#FEEHRC BOLT, M8X1.25 L=16

49 (19332 1 | EFI Tl KNEE LIFTER BAR

50 |BS31885 1 [BREThHA— COVER, ; K-LIFTER PLATE

51 |BS34756 1 |BRsT KNEE LIFTER PLATE

52 |B114967 1 |BEYTRhys— STOPPER, :K-LIFTER PLATE

53 |B110087 1 |BRETukE BOLT, SM15/64X28 L=8
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#6:H - ;E /BB8{% /Lubrication

NO. | MEEED |ue e DESCRIPTION
PARTS NO.| QTY

1 160157 2 [CDA%Z)LER OIL WICK, 2X2X500L

2 160089 1 |#&imNA~T OIL PIPE

3 |B142274 1 (MR8 FED L RUBBER CAP, 4.2

4 160088 1 BHSHEZ OIL WICK SUPPORT

5 28563 1T RS ZIE BOLT, SOCKET M5X0.8 L=8

6 60033 1 |$tELETTILE FELT

7 160006 1 | 7—L7I)LR(B) FELT, B

8 |60005 1 | P—LTIILRA) FELT, A

9 60157 3 |EHELEEAZILHS OIL WICK, 2X2X500L

10 |61814 1 |[7—LHBBRYEZ—JL/A1TF(B) |OIL TUBE, 7X5X360L

11 |61815 1 | 7—LHBHRYES OIL WICK, 2X2X400L

12 (30750 IBRE-TVAWIN CLAMP

13 [61816 1 |#ELEHBRYE=Z—)L/S(F  |OIL TUBE, 7X5X700L

14 |61817 1 |#HEXEKBERY RS OIL WICK, 8X8X800L

15 (61818 1 |[7—LiSHRYE=Z—IL/RAF(A)  |OIL TUBE, 7X5X700L

16 |60087 1 HELAT PIPE

17 |BS14189 1 |&mF TERMINAL

18 [60366 1 [iEHBFE=—IL(T OIL TUBE, 5X3X185L

19 |B142274 1 |feHBFILE RUBBER CAP, 4.2

20 {60118 1 | ETFERGFEE=Z—IL/N (T OIL TUBE, 5X3X150L

21 |60119 1 | ETF=HREFEBS OIL WICK, 2X2X220L

22 | 0148-E 1 [feHR#BEFoTILE FELT, 3X25

23 |30022-A 1 B/ (T CABLE CLAMP

24 160105 1 [ETFEFFHEITILL FELT, UD ADJUST. BRACKET

25 160104 1 | ETEHEETTILNEZ FELT SUPPORT

26 |37136 1 | ETFEFHETTILNEZIE SCREW, M5X0.8 L=10

27 |BS01328 1 SR8 7o/LMEZ HS— COLLAR

28 (16287 1 | ETFTEHRETETTILMNEZ T v v—|WASHER, PLAIN M5

29 161819 1 | 7T—LiEHaE=— L4 OIL TUBE, 5X3X550L

31 161804 1 |\ REIEE =Z— L1 F(B) OIL TUBE,7X5X110L

32 (61826 1 |ATEEAZ)ILES OIL WICK, 2X2X160L

33 (61803 1 [N\ YHRESEE=Z—IL/ 1 F(A) OIL TUBE, 5X3X50L

34 (61805 1 [\ IREEES OIL WICK, 2X2X400L

35 (30022 1 [ R=ZEo50F CABLE CLAMP

36 [37254 1 [ R=ZHSHo50T 1k SCREW, M4X0.7 L=8

37 [61802 1 | EYBE =Z—IL/XMF(R) OIL TUBE, 5X3X120L

38 [30625 2 \EZ—JLisATH52F CABLE CLAMP

39 [37254 2 |E=— LTS Tk SCREW, M4X0.7 L=8 220L

40 |61806 1 | EYBIE Z— L1 (L) OIL TUBE, 5X3X100L

41 161806 1 [REYVESEEVHE OIL WICK, 2X2X480L

42 161799 1 | DEBHEIAZILEZ— LA OIL TUBE, 5X3X275L

43 160484 1 | DEEIAZILISNAT PIPE 4

44 (61800 1 | DVEERRTASIL OIL WICK, 2X2X500L

45 13081 1 | DFEEFIAZILTIILE OIL FELT

46 (61744 1 | ETFREYFr—TT)Lk OIL FELT

47 161801 1 | AAMNWRETFEZ—JLI(T OIL TUBE, 5X3X250L

48 161810 1 | AAIEOE Z— L4 F(AH) OIL TUBE, 5X3X35L

49 161812 1 | FAILEHE Z— LT (4}) OIL TUBE, 5X3X45L

50 61813 1 | A LB 0N OIL WICK, 4X4X150L

51 {61811 1 N—Xds OIL WICK, 12X12X80L

52 (61808 1 [P A—RL/(T OIL TUBE, 5X3X350L

53 [61809 1 [PUE—REUES OIL WICK, 2X2X700L

54 (17026 1. | F—=2Jx)Lk OIL FELT

55 61760 1 HZJIILE OIL PAN FELT

57 |60374 1 |#EE/ N\ R(TC-150) CABLE TIE

58 160357 1 | 7—LiGHRY /(T PIPE

59 |37209 1 |[ETFTERHTETTILMNRZLE SCREW, PLAIN M5X0.8 =12

60 |60527 1 PRELNMTEEEZ—)L/3(F OIL TUBE, 5X3X5L

61 (60532 1 |[EZ—IFa—T¥x TUBE SUPPORT

62 (31207 1 |[Fa—TXZ1ETyv— WASHER, PLAIN M4

63 |61842 1 A AR T OIL WICK, 4X4
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e

*H _F RIEBER{&(-CD)/Alternating presser foot lifter mechanism (-CD)

hY
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R E EFEER{R(-CD)/Alternating presser foot lifter mechanism (-CD)
| o |
No.| BEEE 2 |2 8 2w L DESCRIPTION
2| == L
PARTS No.| 3 | F [P olQTY
1 138136 - = x| 1 [[RFoiat—a—IF SET SCREW, SOCKET (CP) M4X0.7 L=4
2 160124 | = x| 1 |RFooatrt—a—(5—TLftE) POTENTIOMETER ASSY
3 160132 = | = * | 1 |[[RFooar—a—FfHR SETTING PLATE, POT-METER
4 160204 - = x| 1 |RFUIaA—2—E{tHRiE BOLT, SOCKET M4X0.7 L=6
5 131207 = | = x| 1 |RTYIIA—E—EfHRIET v v — [WASHER, PLAIN M 4
6 60123 - | = *| 1 [CDVYH—(4R) CYLINDER COMPLETE
7 (60123-01 - -1 *x| 1 |cDVYLE— CYLINDER
8 60123-02 - = x| 1 |fE=E JOINT
9 [60123-03 -l -1 % 1 [Hq4L0H— SILENCER
10 [60123-04 - - *| 2 |cDYYH—1it BOLT, SOCKET M3X0.5 =45
11 160121 - |- *| 1 |CDVUVE—HI7—Fa2—T AIR TUBE, 4X2.5X850L
12 [60131 -l = *| 1 |—WFrvoiL KNUCKLE
13 138975-03 -1 = x| 1 |ag4h/x— 3P CONNECTOR COVER (3P)
14 [38976-08 - =] % | 1 [3x54(P) 3P CONNECTOR (3P)
15130187 - - x| 3 |axy4ary PIN CONTACT
16 {60542C = = x| 1 IRFUIA—E—E) POTENTIOMETER COMPLETE
A7\ {%(-BT)/Quick reverse mechanism (-BT)
| [ =
N | BmaEs g 7 an 44 DESCRIPTION
=3 =0 I~ .
PARTSNo.| 3 | @ |F olq
1 160207 - x| x| 1 [BT:EFFE) CYLINDER CONNECTION ASSY
2 |B100511 - k| x| 1 [Ny HLA—HLAL SCREW, SM3/16X32 =6.5
3 [B149094 - x| x| 1 |BT:EEHS— STUD, ; S-LEVER
4 |BS01304 - x| x| 1 |BTEEKORL SCREW, SM1/4X28 =18
5 |B149095 - k| x| 1 [BTEEES WASHER, PLAIN 6
6 |60205 - % | % 1 |IBTSYUE—(#R) CYLINDER ASSY
7 |60205-01 - % | * 1 |BTYY A — CYLINDER
8 |60192-02 - x| x| 1 |fE=E JOINT
9 [60123-03 - x| x| 1 [HaqL0H— SILENCER
10 {60202 - % | x| 1 |BTHZ7—F21—7 AIR TUBE, 4X2.5X720L
11 161047 - % | % 1 BT UUA—EUTHR SETTING PLATE, CYLINDER
12 {35034 - | *| 2 |IBT>Y A —1F BOLT, SOCKET M6X1 L=20
13 128578 -1k x| 2 [BTYUYLA—1ETyio— WASHER, SPRING
14 {60209 - x| % T [ 2y oir KNUCKLE
15 /30804 - % | =% 1 |1 ZWFy oL vk NUT, M6
16 {18065 - x| x| 3 |BTOULE—EUftiRit BOLT, SOCKET M5X0.8 =14
17 {90625 - x| x| 3 IBTOULA—ZRIET S v— WASHER, SPRING
18 {30715 - % | % 1 | ZWFyoiEy COUPLING PIN
19 | 4839 - x| % 2 | ZWFvoE kg RETAINING RING, E4
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EH XA yFE{% (-FL) /Knee switch mechanism (-FL)

FH XA VFRBH{%/Manual switch mechanism
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R Z A F B8 {&(-FL)/Knee switch mechanism (-FL)

| o]

N | mRES e LES DESCRIPTION

| = |= é

PARTS No.| 8 | 7 |T olQTY
1 |60541C [ RO 1 [BRRAyFEvk KNEE SWITCH ASSY
2 |B142026C x| x| 1 | RAyFETFEGD) KNEE SWITCH SHAFT ASSY
3 {B142026 - x| x| 1 |RAYFEUTITHE KNEE SWITCH SHAFT
4 |B142027 - x| x| 1 | RAYFEUSTES BRACKET, :SHAFT
5 [B100463 | % | % | 1 | RAyFEffTFELRL BOLT, SQUARE 5/16X18 L=135
6 |B114967 - | * | * 1 | RAYFRAMAFERA Y/ A— STOPPER, ;K-LIFTER PLATE
7 |B110087 - x| x 1 | RAYFEfFFHEL BOLT 15/64X28 L=8
8 (60541 x| x| 1 |BRAYFHERD) SWITCH & CONNECTOR ASSY
9 [60541-03 x| x| 1 |BRRAyF-ERATHRGE) SWITCH & SETTING PLATE ASSY
10 {30187 — x| x| 2 |3y PIN CONTACT
11 130185 - x| x| 1 |axrv5—(P)6P NYLON CONNECTOR
12 130151 - x| x 1 |aRy5—h/\—6P PLUG COVER, #14
13 {30750 - % | % BRE=TVAWAN BEAD BAND, S
14 140253 - x| x| 4 |BRAyFEMAFRAL WOOD SCREW, FLAT M4.1X25
F B R A vFEH{%/Manual switch mechanism

: : =
No. | SBmES | A= Lk GESEE

| = = 5

PARTS No.| 8 | 7 |F ofQTY

1 |61540C =1 %1 1 [RA4yFvt SWITCH COMPLETE
1 |61603C - x| - 1 |[RAyFHYr SWITCH COMPLETE
2 60177 -l x| x| 1 [RAYFHh/N— SWITCH COVER
3 60175 - | x| % | 3 [RAyFUB-15KKSTN) SWITCH, UB-15KKS1N
4 160176 - -] % | 2 |RAyF(UB-15KKSIM) SWITCH, UB-15KKS1M
4 161604 - x| = 2 |F5voRAYF SWITCH
5 (60184 - -{ x| 5 [L>X LENS
5 |60184 - % | - 3 |[L>X LENS
6 |60170-01 - x| x| 1 |[#HLAFUT—T QR PUSH BUTTON MARK, QR
7 |60170-02 -1 -1 = 1 |fLRE<—2 CD PUSH BUTTON MARK, CD
8 [60170-03 - x| * 1 |#LRE<—7 BC PUSH BUTTON MARK, BC
9 |60170-04 - x| x| 1 [#LEAFZT—THS PUSH BUTTON MARK, HS
10 {60170-05 - -] x| 1 |[#LKREDT—D PC PUSH BUTTON, PC
11 160183 - = x| 5 |#LEKREY PUSH BUTTON
11160183 - x| -] 3 |[HLKREY PUSH BUTTON
12 {61541 -l - x| 1 |RAYyFHr—TIL HARNESS
12 161541 -l x| = 1 | RAYFH—TLEEF R HARNESS
14 160467 — i = x| 1 |largEEy PIN CONTACT : LLF-01T-1.3E
15 [61542 - x| % 1 |IBTRAYF5—TIL HARNESS COMPLETE
17 160479 - % | % 1 |3Ro48—7h/3—15P CONNECTOR CAP
18 |60466 - x| x| 1 [3xo8—15P NYLON CONNECTOR
19 {30750 — | ox ] ox |1 [EEEAUR CABLE TIE
20 /60178 - x| x| 1 |RAYFH/—H SWITCH COVER PLATE
21137288 - | x| x| 2 |RAyFHhN—1 SCREW M4X0.7 L=5
22 160204 - x| x| 2 |RAyFhAA—Hit BOLT,SOCKET M4X0.7 L=6
23131207 - x| * 2 | ZAYFHN—FRIET Y v— WASHER, PLAIN M 4
25 (60543 - -1 % 7 |laxoaEy PIN CONTACT : LLM-01T-1.3E
25 |60543 -l x| -1 3 |axrgsEy PIN CONTACT : LLM-01T-1.3E
26 |E201271 - -] x| 2 [ER 270Q1/4W
27 16018101 -l - x| 2 |EE WIRE
27 |60181-01 -l x| -] 1 |EE WIRE
28 |60543 - | x| * 2 Ao BTRAYFH) PIN CONTACT : LLM-01T-1.3E
29 160572 -kl vl 2 |WEF—T HEAT SHRINKABLE TUBE
30 {60573 - x| x| 2 |WHEF—T HEAT SHRINKABLE TUBE
31 {60618 -l - x| 2 |EEF—T PROTECTIVE TUBE
32 161605 -l x 1 -1 2 |REA(A) BUTTON
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ZC £ BH4{%/Air presser mechanism

Wz 79F 1T —4AEH{% (-FL) /Presser foot actuator mechanism (-FL)




ZE[E BE{&/Air presser mechanism

| El
No.| R EE S lglys e DESCRIPTION
| = = é
PARTS No.| 3 |  |P o|QTY

1 (60491 -1 -1 1 1 [EgFEIFGE) SOLENOID VALVE SET, 4

1 161606 - x| - | 1 |BEFEYMNLE)BTFLE SOLENOID VALVE SET, 4 BTFL
2 60387C - =] % 1 | BFA@RIE{1E) SOLENOID VALVE ASSY, 4
2 161609 - x| - | 1 |BEFORIEHE)BTFLA SOLENOID VALVE ASSY, 4 BTFL
3 {60387 - = x| 1 | BHEGE-24V) AIR MANIFOLD ASSY, 4

3 (61610 - x| - | 1 | EBHFUE-24V)BTFLE AIR MANIFOLD ASSY, 4BTFL
4 (60387-01 - x| x| 4 |BHER SOLENOID VALVE

5 |60387-02 - | x| x| 8 |BEHFLAL SCREW, M2X20

6 |60387-03 - | x| x| 4 [HR5YMA0SP-Q) GASKET

7 |60387-04 - | % | % | 1 |ZTF7I=R—ILF4(MFS4) AIR MANIFOLD, 4

8 |30720-03 - | = *| 6 [FSTAIS) PLUG

8 [30720-03 - x| - | 8 |FSHAITH) PLUG

9 |60387-05 - = | 3 [#=F0n JOINT, A

9 |60387-05 - x| =] 1 |[#=F0n JOINT, A

10 |60387-06 - | x| x| 2 |#=FB JOINT, B

11 (60468 | x| x| 1 |aho4488 CONNECTOR COMPLETE, 4
12 [60387-12 - * | x| 2 | ALY — AIR MAFLER

13 [BS09228 - x| x| 1 |[=vyF L) NIPPLE, 1/4X1/8

14 [BS09318 - x| % | 1 [LXaL—4— INTEGRATOR

15 [60387-13 - *| % | 1 [=vFILEB) NIPPLE, B

16 [60387-14 e N R e WA ) BALL VALVE

17 |60387-15 - *| *| 1 |=vyFILE) NIPPLE, C

18 |60387-16 - | x| *x | 1 |BEEAERMATR SETTING PLATE, VALUE
19 [60387-17 - | * | x| 4 |EHFILRLL SCREW M3X0.5 L=38

20 (31208 - % | x| 4 |BEAFLETY  v— WASHER, SPRING
21131207 | R x| 4 |BEALEFETY v— WASHER, PLAIN M 4

22 |10734-24 - x| x| 2 |BHFETITRLE WOOD SCREW, M4.5X20
W27 OF 1T —A3F8{%(-FL)/Presser foot actuator mechanism (-FL)

]
N | MEES | | 2| YxE A % DESCRIPTION
PARTS No.| B | P |, &|aQTY

1 160172 - x| | 1 [FLSUHE—GR) . CYLINDER ASSY

2 |60172-01 - x| x| 1 [FLoYos— CYLINDER

3 [60172-02 | % | x| 2 |#= JOINT

4 (60172-03 - | x| x| 2 |FLYY A —ikhal SCREW M5X0.8 L=45

5 (60174 - x| % | 1 [FLoUyLA—#BLAL SCREW

6 28070 - | x| *| 1 [FLYUHA—BRlFvk NUT, M8

7 |61543-03 - | *| *| 2 [FLAZ7—F2—7 AIR TUBE, 6X4X1050L
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KA {FEKXE—4 /Mounted motor on a sewing machine




AIKETE—24/ Mounted motor on a sewing machine

No. | maEs (xe R4 DESCRIPTION
PARTS NO.| QTY
1 [MB-M30 1 [VRJLRM30) V-BELT(M30)
2 |MP75S 1 | BE—4—T—1—(¢75) MOTOR PULLEY(¢ 75)
3 (27172 2 |BE—4—T—1—1k SCREW, M6X1 L=8
4 |MHS104-M | 1 |B—%5— MOTOR (AC SERVO)
5 61837 1 | BE—4—% SETTING PLATE, MOTOR
6 (34720 4 |E—4H—1k SCREW, M6X1 L=8.6
7 110599 2 | BE—4E4—FRIETYv— WASHER
8 (64777 2 |E—4—%fRit SCREW, M6X1 L=30
9 [61838 2 |BE—E3—FWRH7— SUPPORT COLLAR
10 |28058 1 |RJLMH—F1E BOLT, SOCKET M6X1 L=12
11 10599 1 [ RNJLMH—FIETvTv— WASHER, PLAIN M6
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{E &% /Accessories
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{1 JE L BE{%/Accessories

=

Ne. | smEEs |ge e DESCRIPTION

PARTS No. [QTY
18124 G RGN MACHINE COVER
2 | 8132-A 1 |EEmE ACCESSORY BAG
3 18034 3 |FREY BOBBIN
4 |25649C 1 |FoA/8—4540 SCREW DRIVER COMPLETE
5 (60699 1 [RE#ERCHEL HEXAGONAL WRENCH 2.5
6 (61828 1 | R/NF(12X14) SPANNER 12X14
7 19461 1 | R8H(6X7) SPANNER 6X7
8 V0236 1 | R735(8X10) SPANNER 8X10
9 (11193 1 | AAILEs OIL TANK
10 {13096 4 |m/paL SCREW 5/16X18 L=75
11 [13096-W 4 Ty — WASHER
12 |13096-N 4 |(Fyk NUT 5/16X18
13 |61704C 1 [ NILMA—K(38) BELT GUARD SET
14 |61704 1 [ NILMH—KF&RR BELT GUARD BODY
15 (60705 1 NIV —K EAN— BELT GUARD COVER
16 34629 3 [RNILMA—KLEAN—1E SCREW M4X0.7 L=8.0
17 |28058 3 [ NILMH—FEREL BOLT, SOCKET M6X1 L=12
18 110599 3 INILMT—FERFLET Y v— WASHER, PLAIN M6
19 |61778 3 [ NILMH—FEREKLE BOLT, SOCKET M6X1 L=50
20 {30625 1 |[BRHEBT—TILISUT SYNCRONIZER CABEL CLAMP
21 {30046 1 |[3—F95271k SCREW M4X0.7 L=6
22 160374 1B E= VAWAN CABLE TIE
23 [17529 1 |[BRHBEZZE SYNCHRONIZER SUPPORT
24137102 2 |BRHEBXZZEEES Y NUT M6X1
25 [NO118 3 |2 DPx17 #18 NEEDLE DPX17 (#18)
26 |35254 1 |RiItvk THREAD STAND ASSY
27 | 8125 1 iRZEL OILIER
28 138264 1 |7T—LLET THREAD GUIDE
29 |30601 1 |[7—L&kEHT1ERC BOLT, SOCKET M5x0.8 L=10
30 |90625 1 | R T Ty p— SPRING WASHER, M5
31 (61825 1 |BR&ETEHR) KNEE LIFTER ASSY
32 (19332 1 |BLEIFIL T KNEE LIFTER BAR
33 |BS34756 1 |BRET KNEE LIFTER PLATE
34 [BS31885 1 |BR&EThH/A— COVER, ; K-LIFTER PLATE
35 |B114967 1 [BRE TRy — STOPPER, ;K-LIFTER PLATE
36 |B110087 1 |BRETuE BOLT, SM15/64X28 L=8
37 |60478-AC1 | 1 |BSLIF#:FEER) BRACKET, KNEE LIFTER ASSY
38 |60478-A 1 |BRLETH#F BRACKET, KNEE LIFTER
39 |40976 1 |BLEFE#ESE TR SPRING
40 |6035 1 [REFEES St SCREW 3/32X56 L=2.7
41 |BO17081 1 |BRETF#FEEERC BOLT, M8X1.25 L=16
42 | 1872 1 [RAL2FI.5MM) HEXAGONAL WRENCH, 1.5
43 (19456 1 |[RALCFEMM) HEXAGONAL WRENCH, 2
44 (19457 1 |/NAL2F(2.5MM) HEXAGONAL WRENCH, 2.5
45 119458 1 |RALVFEMM) HEXAGONAL WRENCH, 3
46 [19459 1 |RALVFAEMM) HEXAGONAL WRENCH, 4
47 (19460 1 |RALVFBEMM) HEXAGONAL WRENCH, 5
48 161798 1 |3—FKA/3— CORD COVER
49 40163 I EEE: =l HEAD REST
50 [61793C 1 ([#HRFEAGEE) THREAD CRAMP ASSY.D
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SEIKO SEWING MACHINE CO., LTD.

2-13-6 Sakaecho, Funabashi—shi Chiba Prefecture,
273-0018, Japan

TEL: 81-47-420-3561 (Overseas dept.)

FAX: 81-47-420-3560

E—mail: export@seiko—sewing.cojp
http://www.seiko—sewing.co.jp./
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